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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 36.0ms
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Plot 7-756. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. | Antenna T:zrinr:iiLe ArI\_aeI\)//;er AFCL Stllftla(;lgth Limit Margin
MH HIV Height dB/ dBuV/ dB
13790.00 | Awerage H - - -83.58 17.46 40.88 68.20 -27.32

Table 7-121. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 36.0ms
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Plot 7-757. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
13990.00 | Awerage H - - -83.55 17.85 41.30 68.20 -26.90

Table 7-122. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
| SWT: 36.0ms
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Plot 7-758. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU242)
MultiView Spectrum X  Spectrum 2
Plot 7-759. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)
44001 pts
Plot 7-760. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)
FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
14190.00 | Awerage H - - -83.79 18.13 41.34 68.20 -26.86

Table 7-123. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

7.7.4  Antenna 5b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: ooz VBW: 3 MH% Peak: 5921.70 MHz, 58.36 dBuV/m

Pegk Offeet- 19.5d8 SWT: 1.01ms Avg: 5913.30 MHz, 47.22 dBuV/m
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Frequency (MHz)

Plot 7-761. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

PASS

MCS11

3 Meters

7095MHz

229

RBW: 1 MHz  paak: 7140.00 MHz, 60.79 dBpV/m

K@Sl.(cT) tet: 21.9dp VBW: 3 MHz

et 21998 SwT: 1.01ms Avg: 7128.00 MHz, 50.32 dBuV/m
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140 -
E 120
>
>
m
Z 100 1
=
)
(@)]
)
5 801
(V]
o
0]
i© 60 -

40_ T T T T T T T T T

6975 7005 7035 7065 7095 7125 7155 7185 7215 7245 7275

Frequency (MHz)

Plot 7-762. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090025-22-R3.BCG

05/27/2022 - 9/12/2022 Tablet Device
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RU242

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

PASS K%S‘FSE%%% 19.0d8 VYBW: 3 MHz

Peak Offset: 19.5dB SWT: 1.01ms

5955MHz

1

RBW: 1 MHZ  peak: 5908.20 MHz, 58.96 dBuV/m

Avg: 5913.90 MHz, 47.32 dBuV/m
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Plot 7-763. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

PASS

MCS11

3 Meters

7095MHz

229

RBW: 1 MHz Peak: 7149.60 MHz, 61.20 dBuVvV/m

Aok O, VBW: 3 MH
Avg Ofset 21848 ST 1.01ms  Avg: 7125.90 MHz, 50.41 dBuV/m
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Frequency (MHz)

Plot 7-764. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU242)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 -

EUT Type:
9/12/2022 Tablet Device
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7.7.5 Antenna 5b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@S%E?s%et: 16.7q5 VBW: 3 MH% Peak: 5911.00 MHz, 58.84 dBuV/m

Pegk Offeet- 18.3d8 SWT: 1.01ms Avg: 5906.10 MHz, 48.39 dBuV/m
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Plot 7-765. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7085MHz
227

Average Trace RBW: 1 MHz .
PASS peak Tace GBI 3 Mz Peak: 7138.30 MHz, 72.04 dBuV/m

Pogk Offaet: 20.0d8 SWT: 1.01ms Avg: 7139.00 MHz, 51.91 dBuV/m
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Frequency (MHz)

Plot 7-766. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates: EUT Type:
05/27/2022 - 9/12/2022 Tablet Device
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
PASS fca g RBw: 1MHz  peak: 5922.55 MHz, 60.30 dBuV/m
pug; Ot 185% SwT: 1.01ms  Avg: 5924.30 MHz, 48.38 dBuV/m
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Frequency (MHz)

Plot 7-767. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU484)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7085MHz

227

PASS &3

RBW: 1 MHZ  peak: 7216.00 MHz, 61.87 dBuV/m

Ot 20.3ds  VBW: 3 MHz

Offeet- 20.0d8 SWT: 1.01ms Avg: 7128.85 MHz, 50.56 dBuV/m

Peak
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Frequency (MHz)

Plot 7-768. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090025-22-R3.BCG

05/27/2022 - 9/12/2022 Tablet Device
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7.7.6  Antenna 5b Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: 15.0q5 VBW: 3 MH% Peak: 5903.40 MHz, 59.20 dBpV/m

Peak Offeet: 18.2d8 SWT: 1.01ms Avg: 5915.00 MHz, 48.46 dBuV/m
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Plot 7-769. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7025MHz

215

Average Trace RBW: 1 MHz .
PASS peak Tace  UBW 3 Mz Peak: 7138.20 MHz, 69.64 dBuV/m

Avg.

Peak Offset: 21.4dB SWT: 1.01ms

Avg: 7139.40 MHz, 50.31 dBuV/m
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Plot 7-770. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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RU996

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

Distance of Measurem
Operating Frequency:
Channel:

MCS11

ents:

3 Meters

5985MHz

7

PASS 3

Ot 18.3ds  VBW: 3 MHz

RBW: 1 MHZ  peak: 5910.60 MHz, 61.20 dBuV/m

Avg: 5915.40 MHz, 48.81 dBuV/m

Peak Offset: 18.3dB SWT: 1.01ms
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Plot 7-771. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7025MHz

215

PASS &3

RBW: 1 MHz  pagk: 7214.20 MHz, 61.81 dBpV/m

Ot 20.6d8  VBW: 3 MHz

Offeet: 20.1d8 SWT: 1.01ms Avg: 7133.40 MHz, 50.90 dBuV/m

Peak
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Frequency (MHz)

Plot 7-772. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090025-22-R3.BCG

05/27/2022 - 9/12/2022 Tablet Device
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7.7.7 Antenna 5b Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: 15.0q5 VBW: 3 MH% Peak: 5909.25 MHz, 59.12 dBpV/m

Pegk Offeet- 18.3d8 SWT: 1.01ms Avg: 5915.10 MHz, 48.13 dBuV/m
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Frequency (MHz)

Plot 7-773. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz

207

RBW: 1 MH .
PASS 5 5t s VoW sMiz  Peak: 7218.60 MHz, 65.71 dBuv/m

Avg. O

Peak Offset: 20.0dB SWT: 1.01ms

Avg: 7234.80 MHz, 50.36 dBuV/m

140 -
E 120
=
>
m
Z 100 -
=
(@]
o
5 80+
[Vp]
©
[
L 60 T s A "

'-f—'\--.)- e L e e e L o
40 7 T T T T T T T T T
6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350

Frequency (MHz)

Plot 7-774. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement
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(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG
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EUT Type:
Tablet Device
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@ clement

RU996x2

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW:1MHz  pegk: 5909.25 MHz, 70.92 dBuV/m
Peak Trace VBW: 3 MH ' : A H
PASS avg offset 19108 VBN MHZ A0 5907.90 MHz, 55.71 dBuV/m
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Frequency (MHz)

Field Strength (dBuV/m)

Plot 7-775. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz

207

RBW: 1 MH .
PASS 55t o VoW sMiz  Peak: 7128.15 MHz, 75.20 dBuv/m

Avg. O

Peak Offset: 19.9dB SWT: 1.01ms

Avg: 7128.60 MHz, 58.84 dBuV/m
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Frequency (MHz)

Plot 7-776. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement
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(CERTIFICATION)
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7.7.8 Antenna 4a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) 8§15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: ooz VBW: 3 MH% Peak: 5890.50 MHz, 58.95 dBuV/m

Peak Offeet: 19.4d8 SWT: 1.01ms Avg: 5914.50 MHz, 47.22 dBuV/m
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Field Strength (dBuV/m)
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Frequency (MHz)

Plot 7-777. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7095MHz

229

RBW: 1 MH .
PASS K%ag}.(cT)E%%et: 203z VBW: 3 MH% Peak: 7230.00 MHz, 63.02 dBpV/m

Peak Offset: 19.9dB SWT: 1.01ms

Avg: 7274.70 MHz, 51.19 dBuV/m
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Frequency (MHz)

Plot 7-778. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU242

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

Distance of Measurem
Operating Frequency:
Channel:

MCS11

ents:

3 Meters

5955MHz

1

PASS 3

Ot 10.0ds  VBW: 3 MHz

RBW: 1 MHZ  peak: 5910.30 MHz, 57.98 dBuV/m

Avg: 5915.40 MHz, 46.97 dBuV/m

Peak Offset: 19.5dB SWT: 1.01ms
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Frequency (MHz)

Plot 7-779. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU242)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement
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(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device

Page 282 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7095MHz

229

RBW: 1 MH .
PASS K%ag}.(cT)E%%et: 203z VBW: 3 MH% Peak: 7273.20 MHz, 62.65 dBuV/m

Peak Offset: 19.9dB SWT: 1.01ms

Avg: 7263.30 MHz, 51.08 dBuV/m
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Frequency (MHz)

Plot 7-780. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU242)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090025-22-R3.BCG
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7.7.9 Antenna 4a Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: ts.8q5 VBW: 3 MH% Peak: 5773.80 MHz, 58.89 dBuV/m

Peak Offeet: 17.6d8 SWT: 1.01ms Avg: 5914.85 MHz, 48.50 dBuV/m
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Field Strength (dBuV/m)
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Frequency (MHz)

Plot 7-781. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

X Page 284 of 323
1C2205090025-22-R3.BCG 05/27/2022 - 9/12/2022 Tablet Device
© 2022 ELEMENT V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7085MHz

227

PASS &3

RBW: 1 MHZ  peak: 7289.85 MHz, 61.11 dBuV/m

Ot 20.6d8  VBW: 3 MHz

Offeet: 20.2d8 SWT: 1.01ms Avg: 7280.05 MHz, 50.29 dBuV/m

Peak
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Frequency (MHz)

Plot 7-782. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

EUT Type:

05/27/2022 - 9/12/2022 Tablet Device
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
PASS fca g RBw: 1MHz  peak: 5838.90 MHz, 59.10 dBuV/m
pug; Ok 183® SWT: 1.01ms  Avg: 5908.55 MHz, 47.58 dBuV/m
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Frequency (MHz)

Plot 7-783. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7085MHz

227

RBW: 1 MH .
PASS K%agl.(cT)E%%et: 2o3qs VBW: 3 MH% Peak: 7147.05 MHz, 61.80 dBuV/m

Peak Offset: 19.9dB SWT: 1.01ms

Avg: 7182.40 MHz, 49.94 dBuV/m
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Frequency (MHz)

Plot 7-784. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU484)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

EUT Type:

05/27/2022 - 9/12/2022 Tablet Device
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7.7.10 Antenna 4a Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: 15.0q5 VBW: 3 MH% Peak: 5843.00 MHz, 59.32 dBpuV/m

Peak Offeet: 17.8d8 SWT: 1.01ms Avg: 5911.40 MHz, 48.17 dBuV/m
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Frequency (MHz)

Plot 7-785. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7025MHz

215

PASS &3

RBW: 1 MHZ  peak: 7308.20 MHz, 61.61 dBuV/m

Ot 20.8ds  VBW: 3 MHz

Offeet: 20.3d8 SWT: 1.01ms Avg: 7313.40 MHz, 50.42 dBuV/m

Peak
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Frequency (MHz)

Plot 7-786. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

EUT Type:

05/27/2022 - 9/12/2022 Tablet Device
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RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
PASS fca g RBw: 1MHz  peak: 5919.80 MHz, 59.91 dBuV/m
pug; Ot 1888® SwT: 1.01ms  Avg: 5921.80 MHz, 48.91 dBuV/m
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Frequency (MHz)

Plot 7-787. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7025MHz

215

PASS &3

RBW: 1 MHZ  peak: 7309.00 MHz, 62.19 dBuV/m

Ot 20.5d8  VBW: 3 MHz

Offeet- 20308 SWT: 1.01ms Avg: 7173.80 MHz, 50.49 dBuV/m

Peak
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Frequency (MHz)

Plot 7-788. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU996)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.11 Antenna 4a Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: 16.7q5 VBW: 3 MH% Peak: 5893.50 MHz, 59.21 dBuV/m

Pegk Offeet- 18.0d8 SWT: 1.01ms Avg: 5899.80 MHz, 48.20 dBuVvV/m
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Plot 7-789. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

pyerage Trace RBW: 1 MHz  pegk: 7143.90 MHz, 61.68 dBuV/m
A Peak VBW: 3 MH ' '  OL. M
PASS 555 dsagom VoW 3wz - 00 L Mz 50,54 dBp/m
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Frequency (MHz)

Plot 7-790. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU996x2

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW:1MHz  pegk: 5908.35 MHz, 68.69 dBuV/m
Peak Trace VBW: 3 MH ' : » 90. H
PASS avg, offset: 19008 YB3 M2 A0 5907.00 MHZ, 53.24 dBuV/m
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Frequency (MHz)

Plot 7-791. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)

Field Strength (dBuV/m)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

RBW:1MHz  pegk: 7127.70 MHz, 67.85 dBuV/m
peak Trace. VBW: 3 MH ; ; 2 N
PASS avg, offset: 19008 YB3 MHZ A 07130.40 MHZ, 51.65 dBuV/m
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Frequency (MHz)

Plot 7-792. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU996x2)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.12 SDM Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: ooz VBW: 3 MH% Peak: 5897.40 MHz, 58.25 dBuV/m

Peak Offeet: 19.4d8 SWT: 1.01ms Avg: 5917.20 MHz, 47.44 dBuV/m
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Frequency (MHz)

Plot 7-793. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7095MHz

229

RBW: 1 MHz Peak: 7138.20 MHz, 61.99 dBuv/m

Peak Trace VBW: 3 MHz
PASS pud et 2498 SwT: 1.01ms  Avg: 7128.30 MHz, 50.16 dBuV/m
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Frequency (MHz)

Plot 7-794. SDM Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 -

9/12/2022

EUT Type:
Tablet Device
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RU242

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

A Peak T
P SS AVg. Offset: 19.9dB

Peak Offset: 19.2dB

RBW: 1 MHz Peak: 5870.40 MHz, 58.52 dBuV/m

VBW: 3 MHz

SWT: 1.01ms Avg: 5914.50 MHz, 47.10 dBuV/m
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Plot 7-795. SDM Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
PASS &g RBW:1MHz  Peak: 7129.50 MHz, 61.10 dBuv/m
Pagk et 31948 swT: 1.01ms _ Avg: 7148.10 MHz, 50.15 dBuV/m
140 A

€ 1201

>

>

m

Z 100 -

=

5]

C

2 80

[¥p]

©

©

i 60

40 ] T T T T T T T T T
6975 7005 7035 7065 7095 7125 7155 7185 7215 7245 7275

Frequency (MHz)

Plot 7-796. SDM Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU242)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 -

EUT Type:
9/12/2022 Tablet Device
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7.7.13 SDM Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: Ls.sqs VBW: 3 MH% Peak: 5902.60 MHz, 59.47 dBpV/m

Pegk Offeet- 18248 SWT: 1.01ms Avg: 5898.75 MHz, 48.07 dBuVv/m
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Frequency (MHz)

Plot 7-797. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

pverage Trace RBW: 1 MHz  pegk: 7139.00 MHz, 70.65 dBuV/m
Peak Trace VBW: 3 MH ' : A H
PASS avg, offset 20508 VBN 3 MHZ A 0.7139.70 MHZ, 52.39 dBuV/m

140 A

120 A

100 A

80 A

60 - WNMM«

PRI FPUSIURPN PPV N SR g

Field Strength (dBuV/m)

40 4
6950 6985 7020 7055 7090 7125 7160 7195 7230 7265 7300
Frequency (MHz)

Plot 7-798. SDM Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU484

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

Distance of Measurem
Operating Frequency:
Channel:

MCS11

ents:

3 Meters

5965MHz

3

PASS 3

Ot 1878 VBW: 3 MHz

RBW: 1 MHZ  peak: 5925.00 MHz, 60.18 dBuV/m

Avg: 5913.10 MHz, 48.17 dBuV/m

Peak Offset: 18.2dB SWT: 1.01ms
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Plot 7-799. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)

FCC ID: BCGA2435
IC: 579C-A2435
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Approved by:

Technical Manager

Test Report S/N:
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Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7085MHz

227

RBW: 1 MH .
PASS K%agl.(cT)E%%et: rooqs VBW: 3 MH% Peak: 7144.95 MHz, 62.14 dBpV/m

Peak Offset: 19.9dB SWT: 1.01ms

Avg: 7125.35 MHz, 51.29 dBuV/m
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Plot 7-800. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager
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EUT Type:

05/27/2022 - 9/12/2022 Tablet Device
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7.7.14 SDM Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@S%E?s%et: ooz VBW: 3 MH% Peak: 5889.80 MHz, 58.02 dBuV/m

Peak Offeet: 19.4d8 SWT: 1.01ms Avg: 5909.00 MHz, 47.22 dBuV/m
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Plot 7-801. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7025MHz

215

PASS pverage Trace RBW: 1 MHZ  pegk: 7138.20 MHz, 67.27 dBpV/m

Avg.

0§ 21.0d8 VBW: 3 MHz

Offeet- 21.4d8 SWT: 1.01ms Avg: 7138.60 MHz, 50.80 dBuV/m
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Plot 7-802. SDM Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435
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Technical Manager
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RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS 5o 5as s VoW SMiz  Peak: 5923.80 MHz, 60.70 dBuv/m

Pogk Offaet: 19 58 SWT: 1.01ms _Avg: 5921.00 MHz, 48.50 dBuV/m
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Plot 7-803. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
PASS g RBw: 1MHz  peak: 7125.00 MHz, 61.49 dBuV/m
avg Offcet 21908 YN 3 M2 Avg: 7131.00 MHz, 50.75 dBuv/m
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Frequency (MHz)

Plot 7-804. SDM Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager
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7.7.15 SDM Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: 17.0q5 VBW: 3 MH% Peak: 5785.50 MHz, 59.32 dBuV/m

Pegk Offeet- 17.6d8 SWT: 1.01ms Avg: 5869.20 MHz, 47.83 dBuV/m
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Plot 7-805. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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